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RECEIPT of NOTIFICATION - Minimum Notice Period not less than 24 Hours Colred?
The Work described below will be gammletesagd ready for inspection at planned time shown ‘ Sk .‘ ‘: | .
cggﬁf,ﬁf; Egy, W@ acting and roads paving Designer-company* SGAC
i / Iy \ xion Date Time

Issued by

Contractor /L gaﬁ: r r) l M
Received by ER | W ﬁ, UIR

08:00

MM ¥ HH MM

i
L
2L S1to 521 D1to 83 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used
copEz o Work Activity
SCGoPE- 3 ' Sub Element of Activity

EXPLANATION OF WORK TO BE INSPECTED 4
Description Element item

FERMA UPPER EMBANKMENT FROM (465+100) TO {465+200)

INSPECTION DETAILS The Following will be ready at the Planned 'Irj-'spfet_:tibh' Time

Planned Inspection Date Planned Inspection Time
Lzfle/2e 2z 08:30
R o _COMPLIANCE EVIDENCE Must be Included as appropriate S hnaied
Checklist Attached [ Test Results Attached [1 Calibration Attached O Other as indicated [J
Drawing Reference ITP Reference MS Reference

Comments by: 9

/ INSPECTION RESULT | Approval Status |  Please Tickiif

Organisation Name Sign Date Time A-AWC-R Not Attend

1
Contractor . / bO\_& f‘lfr é%_\g LZ/JD/a@ZL 05:00 A

aa/ac W ’,/—ﬂ[ Jol T Nieo ﬂ

GARB** m , l\l«éﬁ\W\ ~ - 23,6 ] ?-2 U e 7q :
Aoprvel ws Il Ve e ok aPProvel ereass seckov A swV=J o + 1
eVt = n Prefile No (9 V< It vacdov S vus—s Trmblemented
Employer P
Repr;::teatsive f/' A _\S_;ﬁ: ;P? ﬂw <
* Designer
e Aliggnment: Bridges: Culvert Only

Comments by ER




il o3 | Electrical Express Train From El ALAMEIN City to FOKA From Station

m‘n‘aﬁ To Station 504+275 394+580 e oA

- : AW O gunito Y glaall §lad( iy gilly oadail] (gt Cuzxl ) 4S50
STONGE= £
FOR MINING B SUPPLIES L Olpall g Qguda A + VTW.: fh_ A + v 1”.: oe N\E‘:
/] W ( ) liadl Jgbo ( \E.L,Mu: ida) do>-lune pMll b gl s [2] S
465+100 53.378 53.436 53.596 53.756 ﬁ 53.916 -4.00% 54.816 -4.00% 53.916 53.756 53.596 53.518
doaragad BelB P N
4o 6¢)3 o %\ %
Gall
465+120 53.336 |  53.394 53554 | 53.714 53.874 -4.00% 54.774 -4.00% 53.874 53.714 53.554 53.47
darasal Bslyd
ol 81,3 ) L~ =5
Gyl
465+140 53.294 53.352 53.512 53.672 53.832 -4.00% 54730 -4.00% 53.832 53.672 53.512 53.43
dusiasas Bel,d
4ol5 Be),3 L e all
Byl
465+160 53.252 53.310 53470 |  53.630 53.790 -4.00% 54.690 -4.00% 53.790 . 53.630 53.470 53.3%2
Ao b3 I \gp |
el A5 | Yy <y —)
3, i ;b
465+180 53.168 53.268 53.428 53588 | 53748 -4.00% 54.648 4.00% 53748 J[ \ sages—] 53428 5339
Aunpasal Belyd e 4
Zald B2l,3 \/ . M =
= PR I
465+200 53153 53.226 53.3%6 53506 |  s53pde B—moex |\ 54606 -4.00% 53,76, [/ sdsah 53.386 53.308
G 8ol / /4 N A ot o 2
R v ) ,\ 3 7

- \ A 7 3 .;n.wﬂa ‘/1A i bl E w
b s




Station 465+100 | 465+120 | 465+140 | 465+160 | 465+180 |  465+200
BN @sylce
NS S mermn -f.,._ . Design | 54816 a7 | 5432 5469 | 54618 | 54606
g laiill duagnll Al.ogadl
o =% Fermalevel 53.916 53.874 53.832 53.79 53.748 53.706
| 1
W BED CUT LEVEL 51.638 51.739 51.738 51.563 51.295 51.278
| SvsTrA CEmmmm SHAKER |
" . - o .
p.E.pB__ Gl i) .‘.mt different 2.28 2.14 2.09 2.23 2.45 2.3
@ pall g 2 llall g Jail
(0sdgasl ) ;
0
I "
el 100 /)giS)
_ 0.25
mq- ‘aq 0.5
, 0.75 53.166 53.124 53.082 53.04 52.998
——— e
g STONGEZ —
w > o A S e < 1 52.916 52.874 52.832 52.79 52.748
=~ : _ 1.25 52.666 52.624 52.582 52.54 52.498
n . LIGEND
) M 15 52.416 52.374 52.332 52.29 52.248
nw.
r.:\.vb, 175 52.166 52.124 52.082 52.04 51.998
%\ - 2 51.916 51.874 51.832 51.79 51.748
. 2.5
A PR 3
ﬁ Eﬁf\! o
- Ve 35




465+100.00 13.82 927,763.60 358,565.15 <[927,776.90 358,567.14 927,786.73 358,568.61 10.32
465+120.00 13.82 927,766.57 358,545.37 927,779.86 358,547.36 927,789.69 358,548.83 10.32
465+140.00 13.82 927,759.53 358,525.59 927,782.82 358,527.58 927,792.65 358,529.06 10.32
465+160.00 13.82 927,772.50 358,505.81 927,785.79 358,507.80 927,795.62 358,509.28
465+180.00 13.82 927,775.46 358,486.03 927,788.75 358,488.02 927,798.58 358,489.50
465+200.00 13.82 927,778.42 358,466.25 492779172 358,468.74 927,801.55 358,469.72
\
\ \wv\\
\»_@,




SQAC Cuwniall chliiul Sy

é;m B & all g 2 llalt ¢ fpel) A BN
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' (5 smidly kg b el
5| 1
Company: Sl 5l g il () gl G Sample No:
description: & peaall 5o Ay Sample Date : 2022-10-20
Station Represented @ 465 110 to 465+200 Ferma Report Date: 2022-10-20
(ASTM:D-424/ / AASHTO :T-90-80)

Source of Tested Material

Sieve No. |25in.[2.0in.[1.5in.[1.0in.|3/4in. |1/2in.| 3/8in. | No.4 |No.10| No.40| No.200

O:"’”";g 62 30| 50.00| 38.00| 2500 | 19.00 | 1250 | 950 | 475 | 200 | 0425 | o0.075

mm

Passing, % | 1000 | 100.0| 100.0| 96.4 | 85.7 749 66.2 | 542 392 | 24.1 10.8

120

1100
< 80
9
%)
@ a0
o

20

0 —— . i z
0.01 g1 1.00 10.09 J0.00
OPENING,
(mm) .
Atterberg Linvi LL | 0.0 Max. 35 BiL. 0 PL | 0.0 (Max. 10)

SOIL CLASSIFICATION :

GARP Consultant Enginecr's Comments

SGA O\ Tty Y 3 rlaald
».Eé&?oﬂ'm‘t‘@g‘“_j
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Skt g §odadd G bad| Sdd!

Sl Jadly

Company: Sloyeilly paesl] (gt Cugeol Sample No:

Description : Lpaall p3) 433 Sample Date 2022-10-20
ption Represente 465+100 to  465+200 Report Date: 2022-10-21

Laboratory Compaction Characteristics (Proctor) of Soil Sample

ASIM D 155/ Method "C" 6 in. mold, 5 equal layers, each compacted by 56 blows
Using 10 Ibf. rammer dropped from 18 in. hight, Producing a compactive effort of 56000 ft-Ibf/ft>

Weight of PROCTOR Mould, gm | 5590 [ Volume of PROCTOR Mould, cm® | 2120 ]

Point No. - 1 2 3 4 5
Weight of Soil + Moul(_j__,_gm 9886 10146 10436 10358 -
Wet Density, gm/cm” 2.026 2.149 2.286 2.249
Weight of Wet Soil Portion, gm 107.6 115.9 182.6 143.3
Weight after Drying, gm 103.6 110.3 170.4 130.6
Moisture Content. % 3.9 51 7.2 9.7
Dry Density, gm/cnf‘ 1.951 2.045 2.133 2.050
2.15 T " s O L TEFT]
. 210 H A N s
£ eIt : : TN
= i 4oL 1/
7 | | 4 NN ENE RN N
é% 2.00 {1+ y.
- -H | / ..... .
0O 495 L L xf
1.90 - |
2.0 3.0 4.0 5.0 6.0 7.0 8.0 9.0 10.0 11.0 12.0
Moisture Content , %
[ Max Dry Density= 2133 tm3 | opti.moisture content= 7.2 % |
e
B = - S T
CONSULTANT COMMENTS A S | =212

Soh
e

C Datyhdasd ! ?:‘f'u? i
L
. |

e S




CAAR il ol lidwyl j5y0 :
SGAC jﬁijgl)uni|_3ﬁiﬂ il H
Ite = H i Fraas Sk 9 Gl e bk ]
o] Sy

Agmdigl) @l LI s S (digaad) da [ 3 pULE (ASgh - Cralall ) ao ] U £ e

Activity : Earth Work Jerall i il il Date 2022-10-23

Density and Unit Weight of Soil in Place by the Sand-Cone Method — ASTM D 1556

Company: Ogias apezey! Layer NO:
Description : dipaadl 03y )3 Layer Thickness: 0.25
Station Represented 5 465+100 to 465+200 Samp|e Date : 2022-10-22

Modified Proctor Testing Results

Max. Dr} Di:nsity, Optimum Moisture Content, % Degree of Compaction Bulk Density of Sp;:ciﬁed
gm/cm’ Required , % Sand, gm/cm
2.133 7.2 95% 1.410

Compaction Testing Results & Calculations
Stations 465+125 | 465+150 | 465+175 | 465+200
Hole No. 1 2 3 4
Wt. of Sand before Test. gm 11195 | 11552 | 11237 | 11216
Wt. of Sand After T'est. am 6336 6758 6395 6393
Wt. ot Sand in Cone - hole, am 4859 | 4794 4842 4823
Wt. of Sand n € one 2072 | 2073 | 2074 2075
Wrt. of Sand at hole. em 2787 | 2721 2768 2748
Volume of the Hole, em’ 1977 1930 1963 1949
Wt. of Soil from [lole. gm 4461 | 4366 | 4376 | 4361
Bulk Density of Soil. am/em’ 2257 | 2262 | 2.229 | 2.238
Moisture Content. % 7.4 7.4 7.4 7.3
Dry Density, gH.I-;Sll-]-; 2101 | 2107 | 2.076 2.085
Compaction. (") 98.5% | 98.8% | 97.3% | 97.8%
Acceptance Criteria Comply f Not Comply
CONSULTANT COMME NTS Depan ) Y T

gr‘-‘.l(“ i sliandt 9 S)hfu.-——\ "

<y
Lab Cd{tr
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Consuliing '-Engineering Bureau & Laboratories
Adight O Jelae il

Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Date : 14/10/2022

Reporting Date : 20/10/2022

Reporting No.  : 63

Sample No. : 01

Dear Gentileman,

Attached here with the Soil Replacement delivered on 14/10/2022

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor test according to ASTM D-1557.

CBR according to ASTM D-1883.

R NS

Note: The sample was brought by the client to our laboratory and the laboratory is not
responszble Jor rhe MM&Iaken

= s AT -%’b;\
< ’ . P
O 5 adefim s LS \
- ~ath argd el & 5
F Tanntigis i :
s
4 .
8 Y, P g
AT G
¥
& £ ..

3 El Malck El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Jush ¥ Elledt 3 ¥
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Consuliing Engineering Bureau & Laborafories
Auparchight O LECLLY Loalas wlisle

Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Date : 14/10/2022

Reporting Date : 20/10/2022

Reporting No.  : 63

Sample No. : 01

Results of Sieve Analysis According to ASTM D-422.

Sigf nf)nze Passing %
50 | 100
375 95.3
Py 87.4
T 81.7
12.50 73.6
9.50 55
475 35.9
2.36 337
2.00 322
1.18 30.7
0.600 25.8
0.425 21.0
0.300 18.6

13.2

3 £l Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juai¥rr lled G ¥

5 sala - Ella 31
YYRAF AT L YYETYYEY o S8 4 il
Testing Labortatary www.cel-egypt.com




Consuiting Engineering Bureau & Laboratories
Aocwnddght O Ll Loles (iSie

Company Name : Egypt Stone-

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Dale : 14/10/2022

Reporting Date : 20/10/2022

Reporting No.  :63

Sample No. : 01

Materials ﬁner than 75 um (no0.200) sieve
by washing ASTM D-1140.

' S Results
Test (%)

Percentage of material finer than

Sieve Size 75 tM  (No.200) 7.5

3 El Malek K Afdal Street
Zamalek, Cairo.
Tebl.& Fax : 27367231 - 27363093

sl Aty S Y

3518 . Eitte 1

FYPAY QY o YYPIVYY) ¢ 818 4+ fpddd
www.cel-egypt.com

Testing Labortatory



Consulting Engineering Bureau & Laboratories
Acwndight O LEGw | Lelae WiSe

Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Dale : 14/10/2022

Reporting Date  : 20/10/2022

Reporting No.  :63

Sample No. : 01

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Test B Rt(3:/:)ltS o
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malek EI Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥1 et 5 ¥

o EH - g b
TYPAY 4T - YYYIVYY) ¢ puS1B 4 Gaaid
Teating Labortatory www.cel-egypi.com




Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

Consulting Engineering Bureau & Laboratories
Aoewndight O Ladie Lelaa s

: Egypt Stone

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St. (464+600) : (465+600)

: Soil Replacement (Embankment)

: 14/10/2022

: 20/10/2022

: 63

: 01

Soil Classification According to Project Specs (Embankment)

Results Limits according
TEST . -
- (%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b)
200 mm (No.10). 32.2 Max50% | -
0.425 mm (No. 40). 21.0 Max 30 % Max 50 %
0.075 mm (No. 200). 7.5 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit ..............oaeL . NE | -}
Plasticity index .........covvvevvnnen..., NP Max 6 % Max 6 %

The test results are Syﬁ Comply - o Not Comply) with specifications limits

‘L;;:ﬁ:‘-,'i‘:- B
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Company Name : Egypt Stone

Project : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Date : 14/10/2022

Reporting Date  : 20/10/2022

Reporting No.  : 63

Sample No. : 01
Test Results of California Bearing Ratio on Base Materials
ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 2.03

1.27 0.050 2.36

1.91 0.075 2.59

2.54 ©0.100 2.92

3.18 0.125 3.21

3.81 0.150 348

4.45 , 0.175 3.63

5.08 0.200 3.78

5.71 0.225 3.99

6.35 0.250 4.10

CBR Result Stress (Mpa) CBR %
inch (2.54 mm §t. Value Sample results _
- O.LBne}tirgzti(S)i ‘ 6.90 2.92 42'26

Notes:

1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of 2.13(gm fem®)

Y trtrnum | water Content.
/{g%e lpad:a. 59 Q‘m\

Sig ﬁtule/ . hasie
I}\) f.a
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (464+600) : (465+600)

Type of sample : Soil Replacement (Embankment)

Delivery Date : 14/10/2022

Reporting Date : 20/10/2022

Reporting No.  : 63 '

Sample No. : 01

Load Penetration Curve of CBR Test
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Company : Egypt Stone
Project : Electric Express Train, Al Ain Sokhna to Marsa Matrouh Priority Sector (6)
- Alamein to Foka
Subject : Determine the deformation and strength characteristics of soil by the plate

loading test according specifications DIN 18134:2012-04 and project requirements
Test Location : Station { 465+100 to 485+600)
Test Date : 17111/2022

Repot Date  : 19/11/2022
Type of soil PA-1-a
Test level . (Ferma).
Report No.  :298:307

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus

Loading plates consists of two plates with 600 mm and 306 mm diameter
The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuting the settlement

Steel straightedges with magnetic supports to fixed the dial gauges

Hydraulic jack with pump to transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compactor with weight approximately 15 ton

S

Calibration certificates are attached

Test Procedure
. Clean the ground on test area ta the required level with undisturbed soil

. Install fuading plales 800 mm and 300 mm diameter, hydraulic jack and 3 dial gauges

. Prior to starting the test applied preloading about 30 seconds.
. The strain gauge and the dial gauge shall be set to zero
. Fora 800 mm loading plate, the limit values are 2.5 kg/em?

(o2 S L B - U (N Y

. The ioad shall be applied in six stages, in approximately equal increments, until the required
maximum normal stress is reached.

7. Each change in load (from stage to stage) shall be completed within one minute
8. The load shall be reteased in 3 stages, to 50 % , 25 %, and approximately 2 % of the maximum load.

9.Following unloading, a further (2™ loading cycle shalt be carried out, in which, howe_ver. the foad is to
he increased only to the penultimate stage of the first cycle (so that the full load is not reached).

10. At each stage the load shall be maintained until the rate of settlement of the plate becomes
tess than 0.02 mm/min.

)
< Seawaigl ctilbiantl oins a1l
Sdosall adigay

S, OB -847 ) g ity
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11. Remove the loads
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Report

1. Evaluation and representation of results
2. Load Settlement curve
3. The test report content the following:-

Measuring device used - Type of soil

8 € © o o

Report
* Type of layer : (Ferma).
» Job requirement : Ev2 > 400 Kg/cm2 (40 MPa).

- Type of bedding material below the plate

location of test site - Dimension of loading plate

Type of Bedding material below the plate -Weathering condition

Time and date of measurements - Unusual observation made during test

Dial gauge reading and corresponding normal stress - Loading-settiement curve
Description of the soil condition below the plate after testing

- Weather condition Sunny

- Plate Diameter (mm) 600

- date of measurement 16/11/2022
- Unusual observation made during test NO

- Description of the soil conditions beiow the plate after testing

No deformation

Evaluation and representation of resuilts

FEE e
b L o Jholer
1| 465+100 | 465+150 672 1286
2 | 465+150 | 465+200 333 750
3 | 465+200 | 465+250 517 1286
4 | 465+250 | 465+300 563 1125
5 | 465300 | 465+350 1125 1250
6 | 465+350 | 465+400 789 1500
7 | 465+400 | 465+450 1000 1286
8 | 465+450 | 465+500 1250 2368
9 4§g§gﬁgféé§;' 550, 1071 1552
1406

3 El Malek Ei Afdal Sireet
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : Egypt Stone company
Project : Elestric Exprous Traln, from Al Aln Sokhna to Marsa Matrouh Priority Sector (6) — Alamein to Foka
Test Date $ 1711172022
report date 1 19/11/2022
Location : Station 465+100 to 465+150
Test No. 101
repetitive Static Piat
Nonrepatit tic Plate Load Tests of Soils Data sheet
DIN 18134 B —
Loading Stage (1
H Stress . Settlement Settl t
Loading Dial 1 me Dial 2 Settlement Dial 3 ettloman Average
Kglcm2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
4 0.42 19.88 0.12 15.68 0.32 19.77 0.23 0,22
2 0.83 19.69 0.31 19.50 0.50 15.39 0.61 0.47
3 1,28 19.52 0.48 18.03 0.97 19.06 0.94 0.80
4 1.87 19.30 0.70 18,74 1.2¢ 18.78 1.22 1.06
5 2.08 19.11 0.89 18.54 1.46 18.62 1.38 1.24
6 2.50 18.88 1,12 18,23 1.77 18,18 1.82 1.57
Unloading Stage (1)
Settl £
Loading Stress Dial 1 Settlement Dial 2 Settlement Dial 3 ettlemen Average
Kglem2 mm mm mim
1 2.50 18,88 1.12 18.23 1.77 13,18 1.82 1.57
2 1.25 18.98 1.62 18.38 1.62 18.32 1.68 1.44
3 0.625 18.156 0.84 18.57 1.43 18.54 1.46 1.24
4 0.01 19.41 0.59 18.95 1.05 18.92 1.08 0.91
Loading Stage (2)
. Settiement
Loading Stress Dial 1 Settlement Dial 2 Settlement Dial 3 Average
Kglem2 mm mm mm
0 0.42 19.36 0.64 1883 117 18.85 1.5 0.89
1 0.83 19.25 0.75 18.568 1.32 18.86 1.14 1.07
2 1.25 19.14 0.86 18.55 1.45 18.53 1.47 1.26
3 1.67 19,01 0.99 18,41 1.59 18.48 1.52 1.37
4 2.08 18.90 1.10 18,30 1.70 12.26 1.74 1.51

. , ? R i T P
Signature \ ,,, siigledidenty datmy g
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: Egypt Stone company

Ev1 = Moduius of defermation during the loading stage,
EvZ = Modulus of deformation during the Reloading stage.

D = Plate diameter (mm}

Ds = The difference between 0.3 and 0.7 from the maximum loading (smax) (kglcm?)
DS = Difference in settlements cotresponding to 0.3 and 9.7 from the maximumn loading (mm)

.- 5371 gl donsis =4

Project + Electric Express Traln, from Al Ain Sokhna to Marsa Matrouh Priority Sector (6) - Alameln to Foka
Test Date F1T2022
report date 1911112022
Location : Statlon 465+100 to 465+150
Test No. Hy|
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
Stress O Soll (Kg/em2)
0.00 0.25 050 0.75 1.00 125 150 175 2,00 2.25 250 275
200 I f
S —— S ——
w.1§ 1 g
w2 ¥ N
éﬂ - "'\ -
.35 1 et
T gg . i
E %1 N,
= ‘B0 I
5 'g B
J: L.‘?§ —- : .,
R ; -
L e -
:12 Rt : ia il P - —
e — = ~
.35 k h O R 5 . =
e =~
& e S S =
Loading {1} i 1 2 3 4 5 6 Unloading {1) 1 2 3 4
Stage{Kg) 0 | 1186.92] 2345.6 | 3532,5 | 4718.4 | 5878.1 7069 Stage{Kg) 7065 | 3533 ; 1768 1]
Stress (Kg/fcmz) 0.00 0.42 0.83 | 1.25 1.87 2.08 | 250 Stress (Kofem?3) 250 | 1.25 | 0825 0.01
Settlement (mm) 0.00 Q.22 047 | 0.80 | 1.08 1.24 | 1.57 Settlement(mm) | 1.57 | 144 | 124 | 051
i Dimmi= 800 | 154 (mmj=]_ 6.3 TS3fmml=__146_ ] AS= " 6.67 ]
Ev1 (kglem2) = {0.75'D*Ac)AS 672
Leading (2) 0 1 2 3 4 5 Ev2IEvi= 19
Blage(Kg) 0 1186,92 | 2345.6 | 3532.5 | 4719.4 | 58781
Strass (Kglem2) 0.01 0.42 0.83 1.25 1.67 2.08
Settlement (mm) 0.91 Q.59 1.07 1.26 1.37 1.51
D{mm)= 60 | [Stimml= 965 [szimm= 140 | as= 0.35 | ; S,
Ev2 {kglemz) = (8.75"D*Ac)IAS 1286 R
! HECANEL .

I
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Company Name : Egypt Stone company
Project : Electrle Expross Train, from Al Ain Sokhna to Marsa Matrouh Pricrity Sector (8) — Alamein to Foka
Test Date 17MM1/2022
report date 1 191172022
Location : Station 4654150 to 465+200
Test No. 102
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134 Data sheet
Loading Stage (1)
Stre . Sett] t lement
Loading sS Dial 1 ettlemen Dial 2 Settlemen Dial 3 Settlement Average
Kalem?2 mm mm mm
0 0.00 20.60 0.00 20,00 0.00 20,00 0.00 0.00
1 0.42 19.71 0.29 19,62 0.38 19.57 0.43 .37
2 0.83 19.22 0.78 18.92 1.08 18.98 1.02 0.96
3 1.25 18.73 127 18.26 1.74 1831 1.69 1.57
4 1.87 18,28 1.72 17.67 2,33 17.72 2.28 2.11
5 2.08 17.91 2.08 17.43 2.57 17.22 2.78 248
(] 2.50 17.50 2.50 16.61 3.39 16.66 3.34 3.08
Unloading Stage_ {1}
S
Loading Stress Dial 1 Settlement bial 2 Settlement Dial 3 ettlement Average
Kglem2 mm mm mm
1 250 17.50 2.50 16.61 3.39 16.66 3.34 3.08
2 1.25 17.69 2.31 16,92 3.08 16.93 3.07 2.82
3 0.825 17,98 2.02 17.34 2.66 17.27 273 2.47
4 0.01 18.58 1.42 18.19 1.81 18.09 1.91 1.71
Loading Stage {2)
i t Settlement
Loading Sfress Dial 1 Settlement Dial 2 Settlemen Dial 3 @ Average
Kg/emz mm mm mm
0 0.42 18,39 1.61 17.88 2,12 17.86 2.14 1.86
1 0.83 18.16 1.84 17.58 242 17.55 2.45 2.24
2 1.25 17.92 208 17.22 2.78 17.20 2.80 2 85
3 1.67 17.74 2.26 16.95 3.05 16.95 3.04 2.78
4 2.08 17.56 2.44 16.74 3.26 16.76 3.24 2.98

Signature \ o
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: Egypt Stone company

Project : Electric Express Train, from Al Aln Sokhna to Marsa Matrouh Pricrity Sector {6)— Alamain to Foka
Test Date 171412022
report date 1 18/11/2022
Location : Station 465+150 to 465+200
Test No. 02
Nonrepetitive Static Plate Load Tasts of Solls
DIN 18134
Stress O Sail (Kg/em2)
0.00 025 0.50 0.75 1.00 125 1,50 175 240 125 2.50 275
55 s e+
T 80 T =
E nE— =
'.E W20 .
I —
z :58 : o
i ~
a 120 o e
P %g 1 —‘“’"T'—~—' - - - E e
Z?n X i - E e
110 I
4 1 i
Loading (1} i} 1 2 3 4 5 B UnLoading (1} 1 2 3 4
Stage(Ka) 0 1186.92 | 2345.6 | 3532.5 | 4719.4 | 5878.1] 7085 Stage(Kg) 7065 | 3533 | 1768 0
Stress {Kglem2} 0.00 0.42 0.83 1.25 1.67 2.08 2.50 Siress (Kg/em2) 260 | 1.25 { 0.625| 0.0
Settlement {mm) 0.00 0.37 0.96 .97 211 248 | 3.08 Setflement (mm) 3.08 | 2.82 | 247 1.71
= 5t {mm)=] 0.85 [SZmmy=  2.20 AS = 1.35
Evi (kglem?) = (0.75'D*Ac)AS 333
Loading {2) i 1 2 3 4 5 23
Stage(Kg)} 0 1186.92 | 2345.6 | 3532.5 | 4719.4 5878.1
Stress {Kg/cm2) 0.01 0.42 0.83 1.28 1.67 2.08
Settlement {mm) 1.71 1.96 224 ) 255 [ 278 2,98
D(mm)= 600 | [61{mm}= 220 |s2immi= 280 | as= D.ﬁfﬂ =
EV2 (kafem2) = (0.75°D°Aa)/AS | 750 '

Ev1 = Modulus of dafermation during the foading stage.
Ev2 = Modulus of deformation during the Reloading stage.

b = Plate diameter {mm}

Ds =The difference between 0.3 and 0.7 from the maximunt loading (smax) {kafem?}
DS = Difference In settlements corresponding to 0.3 and 0.7 from the maximum loading (mm)
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